Suam )

Introduction to Reverse Osmosis Desalination
A SunCam online continuing education course

Introduction to Reverse
Osmosis Desalination

by

Nikolay Voutchkov, PE, BCEE

www.SunCam.com Copyright® 2010 Nikolay Voutchkov Page 1



Sulam )

Introduction to Reverse Osmosis Desalination
A SunCam online continuing education course

1. Desalination Status Overview

Reverse osmosis (RO) desalination is a treatment process for production of fresh, low-
salinity potable water from saline water source (seawater or brackish water) via membrane
separation. The mineral/salt content of the water is usually measured by the water quality
parameter named total dissolved solids (TDS), concentration of which is expressed in
milligrams per liter (mg/L), or parts per thousand (ppt). The World Health Organization and
the United Sates Environmental Protection Agency (US EPA) under the Safe Drinking Water
Act have established a maximum TDS concentration of 500 mg/L. as a potable water
standard. This TDS level can be used as a classification limit to define potable (fresh) water.

Typically, water of TDS concentration higher than 500 mg/L and lower or equal to 15,000
mg/L (15 ppt) is classified as brackish. Natural water sources such as sea, bay and ocean
waters which have TDS concentration higher than 15,000 mg/L are generally classified as
seawater. For example, Pacific Ocean seawater along the West Coast of the United States
has average TDS concentration of 35,000 mg/L. This concentration can actually in a range
of 33,000 to 36,000 mg/L at various locations and depths along the Pacific Ocean coast.

Approximately 97.5 % of the water on our planet is located in the oceans and therefore, is
classified as seawater. Of the 2.5 % of the planet’s fresh water, approximately 70 % is in the
form of polar ice and snow, and 30 % is groundwater, river and lake water, and air moisture.
So even though the volume of the earth’s water is vast, less than 2.6 million cubic miles of
the 333 million cubic miles of water on the planet are of low salinity and are suitable for use
after applying conventional water treatment only. Desalination provides means for tapping
the world’s main water resource — the ocean.

Over the past thirty years, desalination technology has made great strides in many arid
regions of the world such as the Middle East and the Mediterranean. Today, desalination
plants operate in more than 120 countries worldwide and some desert states, such as Saudi
Arabia and the United Arab Emirates, rely on desalinated water for over 70 percent of their
water supply. According to the 2009-10 IDA Desalination Yearbook prepared by the
International Desalination Association, by the end of 2008 worldwide there were 14,754
desalination plants with total installed production capacity of 15,830 million gallons per day
(MGD) which is approximately 1.5 % of the world’s current drinking water supply.

Sea or brackish waters are typically desalinated using two general types of water treatment
technologies — thermal evaporation (distillation) and membrane separation. Currently,

www.SunCam.com Copyright® 2010 Nikolay Voutchkov Page 2



Suam )

Introduction to Reverse Osmosis Desalination
A SunCam online continuing education course

approximately 60 % of the world’s desalination systems use membrane separation
technologies, most of which are reverse osmosis (RO) plants. This percentage has been
increasing steadily over the past 10 years due to the remarkable advances in the membrane
separation and energy recovery technologies, and associated reduction of the overall water
production costs.

At present, in the US there are over 220 brackish desalination plants with fresh water
production capacity of 25,000 gallons/day or more, over 75 % of which are located in three
states: Florida, California and Texas. The largest seawater desalination plant in the US has
been in operation in Tampa, Florida since 2007 (see Figure 1) and has fresh water production
capacity of 25 MGD. Currently, more than two dozen new large reverse osmosis seawater
desalination plants are under development in California, Florida and Texas as well as other
states. Most of these plants are projected to be operational in the next 5 to 7 years.

___,..--"‘f- -
____‘._‘*'_ =, - oy
‘-‘

Filter Effluent | RO Membrane |4

Transfer Pump (- | = . i Train —

L R ey B Bowia e 5 e — -
_ _ﬁ?ﬁf_l W e F == ,’_}._
= ‘ :

==t | i :-'_“; e L:-I—'_J 1
_:-:-"‘-nm ] | _ﬂf\ -f’

e

Energy Recovery
Turkine

T -
s . =i T
e N

— ' High Pressure H'“ :
\ " ; Pump

Cartridge Filter

Figure 1 — 25 MGD Tampa Bay Seawater Desalination Plant, Florida

Until recently, desalination has been limited to the desert-climate dominated regions of the
World. Technological advances and associated decrease in water production costs over the past

www.SunCam.com Copyright® 2010 Nikolay Voutchkov Page 3



Sulam )

Introduction to Reverse Osmosis Desalination
A SunCam online continuing education course

decade have expanded its use in areas traditionally supplied with fresh water resources. While at
present desalination provides a relatively small portion of the water supply in the US, it is
expected that in the next decade the construction of new desalination plants would grow
exponentially due to the ever changing climate patterns triggered by global warming combined
with population growth pressures, limited availability of new and inexpensive terrestrial water
sources and dramatic advances in membrane technology which are projected to further reduce
cost and energy use needed for desalination.

A large portion of the new capacity growth is expected to come from the development of
seawater desalination plants. While brackish water sources, especially brackish aquifers, are
limited in capacity and rate of recharging, the ocean has two unique and distinctive features as a
water supply source — it is drought proof and is practically limitless. Over 50 % of World’s
population lives in urban centers bordering the ocean. In many arid parts of the world such as
the Middle East, Australia, Northern Africa and Southern California, the population
concentration along the coast exceeds 75 %. Usually coastal zones are the highest population
growth “hot-spots” as well. Therefore, seawater desalination provides the logical solution for a
sustainable, long-term management of the growing water demand pressures in coastal areas.
Brackish desalination is expected to also increase in capacity, especially in the inland
Southwestern and Central United States.

2. Brackish and Seawater Quality Characterization

Introduction

Reverse osmosis is a process where water containing inorganic salts (minerals), suspended
solids, soluble and insoluble organics, aquatic microorganisms, and dissolved gases (collectively
called source water constituents or contaminants) is forced under pressure through a semi-
permeable membrane. Semi-permeable refers to a membrane that selectively allows water to
pass through the membrane at much higher rate than any the transfer rate of any other
constituents contained in it. Depending on their size and electric charge, most water constituents
are retained (rejected) on the feed side of the RO membrane and the purified water (permeate)
passes through the membrane (Figure 2).

www.SunCam.com Copyright® 2010 Nikolay Voutchkov Page 4



S

Introduction to Reverse Osmosis Desalination
A SunCam online continuing education course

Figure 2 — Membrane Separation

Reverse osmosis membranes can reject particulate and dissolved solids of practically any size.
However, they do not reject well gases because of their small molecular size. Usually RO
membranes remove over 90 % of compounds of weight of 200 Daltons or more. One Dalton
(Da) is equal to 1.666054 x 10>* grams. In terms of physical size, RO membranes can reject
well solids larger than 1 Angstrom. This means that they can remove practically all suspended
solids, protozoa (i.e., Giardia and Cryptosporidium), bacteria, viruses, and other human
pathogens contained in the source water (see Figure 3).

While RO membranes can retain both particular and dissolved solids, they are designed to
primarily reject soluble compounds (mineral ions). The RO membrane structure and
configuration is such that these membranes cannot store and remove from their surface large
amounts of suspended solids. If left in the source water, the solid particulates would accumulate
and quickly plug (foul) the surface of the RO membranes, not allowing the membranes to
maintain a continuous steady state desalination process. Therefore, the suspended solids
(particulates) contained in source water used for desalination have to be removed before they
reach the RO membranes. The treatment of source water prior to desalination is termed
pretreatment (see Figure 3). Membrane pretreatment technologies widely used today include
both granular media filtration of surface loading rates comparable to these of filters used in

www.SunCam.com Copyright® 2010 Nikolay Voutchkov Page 5



Sulam )

Introduction to Reverse Osmosis Desalination
A SunCam online continuing education course

conventional fresh water treatment, as well as membrane ultrafiltration (UF) and microfiltration
(MF) membranes. Granular media filtration is the dominating pretreatment technology at
present, which pressure driven filters used for small and medium size plants and gravity media
filters applied for large desalination plants.

10 1.0 0.1 om 0.001 0.0001 Micrometers
105 104 1000 100 10 ]  Vodstalel
Angstrom units
(loy stale)
Product
Water
Pre-Treatment via Reverse Osmosis

Microfiltration or
Pressure Filtration

o Suspended Particles ¢ Dissoled Macromolacules Dissohied lons

Cells. Bacteria Colloids Small Organic Molecules
Cysts Viruses Metals, Hardness, Salts
) Oily Emulsions Protians

Figure 3 — RO Membrane Removal and Pretreatment

The constituents contained in source water used for desalination can be classified in four main
groups: (1) dissolved minerals and gases; (2) colloids and suspended solids; (3) organics; (4)
microorganisms. Each of these groups of constituents in seawater and brackish water as well as
their rejection by RO membranes are discussed below.

Dissolved Minerals and Gasses

The primary purpose of RO desalination is to remove dissolved minerals (salts) contained in the
source water. As indicated previously, a commonly used measure of the content of dissolved
minerals is the concentration of total dissolved solids (salinity). This parameter encompasses all
ions in the source water, including sodium, potassium, bromide, boron, calcium, magnesium,

www.SunCam.com Copyright® 2010 Nikolay Voutchkov Page 6



Sulam )

Introduction to Reverse Osmosis Desalination
A SunCam online continuing education course

chloride, sulfate, bicarbonate, nitrate, metals, etc. Key ion content and TDS concentration of
typical Pacific Ocean water and of permeate produced by seawater reverse osmosis (SWRO)
membrane separation from this water, are shown in Table 1. Concentrations in this table are
expressed both in milligrams per liter (mg/L) and in milli-equvalents per liter (meq/L).

Table 1 — Typical Pacific Ocean Water Quality

TDS Concentration TDS Concentration
mg/L meq/L
Raw Water | Permeate | Raw Water | Permeate

Parameter

Cations

Calcium 403 0.6 20.1 0.03
Magnesium 1,298 1.3 106.2 0.11
Sodium 10,693 88 464.9 3.82
Potassium 387 43 12.9 0.14
Boron 4.6 0.8 1.5 0.26
Bromide 74 0.7 0.9 0.01
Total Cations 12,859.6 95.7 606.5 4.37
Anions

Bicarbonate 142 2.2 2.24 0.03
Sulfate 2,710 7.5 56.6 0.16
Chloride 19,284 150 542.9 422
Fluoride 1.3 0.0 0.07 0.00
Nitrate 0.00 0.0 0.0 0.00
Total Anions 22,2154 149.3 601.8 4.41
TDS (mg/L) 35,000 250 1,208 8.8

The milligrams per liter (mg/L) parameter, indicates the ratio of ion weight to solution volume.
The milli-equivalent per liter (meq/L) designation reflects the capacity of ions to react with one

www.SunCam.com Copyright® 2010 Nikolay Voutchkov Page 7



Sulam )

Introduction to Reverse Osmosis Desalination
A SunCam online continuing education course

another. The atomic or formula weight of an ion divided by its valence (number of +/- charges) is
called the equivalent weight (eq) of this ion. A 1,000-th of this weight is termed milli-equivalent
(meq). For example the meq/L concentration of calcium in Table 1, can be calculated as follows:

Calcium has a molecular weight of 40.08 grams/mole;
Calcium has a valence of +2;

3. The equivalent weight of calcium is = (40.08grams/mole)/(2 equivalents/mole) = 20.04
grams/eq (or mg/milliequvalent);

4. Since the seawater sample in Table 1 contains 403 mg Ca/L, then the concentration of
calcium in meq/L is = Meq Ca/L = (403 mg Ca/L)/ (20.04 mg/meq) = 20.1 meq Ca/L.

The main reason of why the TDS concentration is often measured in meq/L, instead of only of
mg/L is to check the accuracy of the TDS concentration measurement of the water for which
analysis is completed. When added together, the meq/L concentrations of cations (positively
charged ions) contained in the water should approximately equal the total meq/L concentrations
of anions (negatively charged ions) in the solution. These two values are usually not exactly
equal since other ions are present in the water. If the difference between total cation and anion
content exceeds 5 to 10 %, than the accuracy of the laboratory analysis is inadequate or other
ions are present in the water which may not have been reported or are not typically contained of
water of the particular type of source.

Analysis of Table 1 indicates that sodium chloride contributes over 85 % of the total TDS
concentration of Pacific Ocean water. The three other large contributors to TDS are sulfate (8
%), magnesium (4 %), and calcium (1 %). All other ions in seawater contribute only 2 % of the
TDS in the water.

The ion make up of seawater at the same location may vary seasonally — typically within 10 %.
However, seawater salinity varies in much wider range in different parts of the world. Table 2
shows typical salinity and temperature of seawater in various arid areas throughout the world -
the highest salinity seawater occurs in the Middle East (the Arabian Gulf and Red Sea). This
table also contains the typical values of another key source water quality factor for RO
desalination — temperature. Warmer water has lower viscosity (i.e., water is less dense) which in
turn increases the production rate of the RO membranes and vice versa.

Table 2 — Seawater TDS and Temperature of Various Ocean Sources

www.SunCam.com Copyright® 2010 Nikolay Voutchkov Page 8



Sulam )

Introduction to Reverse Osmosis Desalination
A SunCam online continuing education course

Seawater Source Typical TDS Temperature ‘o)
Concentration (mg/L)

Pacific/Atlantic Ocean 35,000 9—-26 (avg. 18)
Caribbean 36,000 16 to 35 (avg. 26)
Mediterranean 38,000 16 to 35 (avg. 26)
Gulf of Oman, Indian Ocean 40,000 22 to 35 (avg. 30)
Red Sea 41,000 24 to 32 (avg. 28)
Arabian Gulf 45,000 16 to 35 (avg. 26)

Note: Seawater TDS and temperature may be outside the table ranges for a site-specific location.

Table 3 presents the TDS content of several brackish water sources located in the US. Analysis
of this table indicates that brackish water TDS content may vary significantly from one location
to another and that sodium and chloride may not always be the main contributors to the TDS
content of the water. Usually, brackish water has higher content of silica and nitrates than
seawater which often requires additional pretreatment.

Table 3 — Brackish Water Quality of Several Sources

Parameter Orange Rio Tularosa, Cape
County, Grande, New Mexico Hatteras,
California Texas North Carolina
Cations
Calcium mg/L 140 163 420 545
Magnesium mg/L 10 51 163 1,398
Sodium mg/L 300 292 114 4,961
Potassium mg/L 35 0.0 23 99
Boron mg/L 0.8 0.0 0.14 1.2
Bromide mg/L 7.4 4.5 0.7 12.5
Total Cations mg/L 493.2 510.5 700.14 7,016.7

www.SunCam.com Copyright® 2010 Nikolay Voutchkov Page 9